

Everwell International Group Ltd.

Rm 304, 3/F., King Centre, 23 Dundas Street, Mong Kok, Kowloon, Hong Kong

TEL: 852 23120606

Fax 852 23120700

IYU SAILCLOTH TEST REPORT

Test Report Date: Jun. 11, 2014

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lbs)		Testing Speed (mm/min)	Tensile Strength (lbs)			Elongation (inch)				1% (lbs)		
					Warp 經	Fill 緯		Warp 經	Fill 緯	45°	10lbs	25lbs	50lbs	100lbs			
1	171P	Black	0.225	57	166	3.52	4.85	200	318.26	370.50	219.46	Warp 經 1	0.038	0.103	0.279	1.159	35.20
Lot no: 14-06-014-157						3.59	5.11				Fill 緯 2	0.016	0.071	0.256	1.000	38.41	
						3.48	5.11				45° 3	0.078	1.986	3.110	4.837	14.82	

